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General information

This spare parts list applies to the following:

Part number Description
967855402 COMPACTORS LG 400 Lombardini | EPA | El
967896401 COMPACTORS LG 400 Lombardini | CE, CL | EL
967896402 COMPACTORS LG 400 Lombardini | EPA, CL | EL
967896403 COMPACTORS LG 400 Lombardini | CE
967855401 COMPACTORS LG 400 Honda

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.

Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use

This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.

For information about operating, servicing, or repairing, the relevant Safety

and operating instructions must be consulted at all costs.

Please observe the safety instructions listed in the relevant Safety and operating
instructions!
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Parts Online LG 400 Husqgvarna_Orange

Kits and consumables

Service offers resume LG400 |Item Number Description
1 Cobra & compactor Impact-OIL 1L
2 Cobra Compactor Impact-Qil, 20x1 L (0.22 gal) (0.26 US gal)
Lubricants 3 Can Paroil E Mission Green 5 Liter/1.32 Gallon
4 Can Paroil E Mission Green 20 Liter/5.3 Gallon
5 Barrel Paroil E Mission Green 210 Liter/55.5 Gallon
. ] [ 594195801 Start Up Kit
Preventive maintenance o
7 594197901 One year service kit
Upgrade kits 8 595526601 Compaction indicator kit
9 594196801 Eccentric element repair kit
Wear & Repair Kits 10 594196601 Forward and reverse piston repair kit
11 594196301 Shock absorber repair kit

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online

LG 400 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 - Cobra & compactor Impact-OIL 1L 1
2 - Can Paroil Mission green 20 Liter/5.3 Gallon 1
3 - Drum Paroil Mission green 210 Liter/55.5 Gallon 1
4 - Can Paroil Mission green 20 Liter/5.3 Gallon 1
5 - Drum Paroil Mission green 210 Liter/55.5 Gallon 1
6 594195801 Start Up Kit 1
7 594197901 One year service kit 1
8 595526601 Compaction indicator kit 1
9 594196801 Eccentric element repair kit 1
10 594196601 Forward and reverse piston repair kit 1
11 594196301 Shock absorber repair kit 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online LG 400 Husqgvarna_Orange

Preventative Maintenance Kits Start Up Kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online

LG 400 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 594216601 Start Up Kit 1
2 595384201 12 months / 500 hours service kit 1
3 594445501 Air filter 1

4 594651301 V-belt 2

5 594198101 Air Filter, cpl 1

6 594198101 Air Filter, cpl 1
7 - Cobra & compactor Impact-OIL 1L 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online LG 400 Husqgvarna_Orange

Preventative Maintenance Kits 12 months / 500 hours service kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
5



Parts Online LG 400 Husqgvarna_Orange
ltem Part No. Name Qty L
1 595384201 12 months / 500 hours service kit 1
2 594445501 Air filter 1
3 594651301 V-belt 2
4 594198101 Air Filter, cpl 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online LG 400 Husqgvarna_Orange

Preventative Maintenance Kits Start Up Kit, Lombardini

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online

LG 400 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 594217401 Start Up Kit 1
2 594215301 Air filter 1
3 594197401 Air filter complete 1
4 594197301 Fuel filter cartridge 1
5 594197501 QOil filter internal 1
6 594445501 Air filter 1
7 594332901 V-belt 2
8 595132401 Six months / Every 250 hours kit 1
9 594197401 Air filter complete 1
10 594197301 Fuel filter cartridge 1
11 594197501 QOil filter internal 1
12 594197501 Oil filter internal 1
13 - Cobra & compactor Impact-OIL 1L 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online LG 400 Husqgvarna_Orange

Preventative Maintenance Kits 12 months / 500 hours service kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online

LG 400 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 594215301 Air filter 1
2 594445501 Air filter 1
3 594197401 Air filter complete 1
4 594197301 Fuel filter cartridge 1
5 594197501 QOil filter internal 1
6 594332901 V-belt 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Preventative Maintenance Kits Six months / Every 250 hours kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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LG 400 Husqgvarna_Orange

ltem Part No. Name Qty L
1 595132401 Six months / Every 250 hours kit 1
2 594197401 Air filter complete 1
3 594197301 Fuel filter cartridge 1
4 594197501 Oil filter internal 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online LG 400 Husqgvarna_Orange

Service, repair and wear part kits Shock absorber repair kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online LG 400 Husqgvarna_Orange

ltem Part No. Name Qty L
1 594196301 Shock absorber repair kit 1
- 594323201 Shock absorber 4 A
Not Shown - Nut, M16 A3K, See section "Ground plate and eccentric element installation". 8
Not Shown - Washer, 13 x 30 x 4 mm, 0.51 x 1.18 x 0.16 in. 300 HV, See section "Ground 8
plate and eccentric element installation”.
- 594147501 Shock absorber 4 B
Not Shown - Screw, M10 x 14 mm 8.8 A3K, See section "Handle". 8
Not Shown - Washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV, See section 8
"Handle".
- 594527301 Shock absorber 1 B
- 594527201 Shock absorber 1 B
Not Shown - Nut, M16 A3K, See section "Handle". 2
- 594462701 Shock absorber 1 C
Not Shown - Screw, M10 x 20 mm 8.8 A3K, See section "Handle". 1
Not Shown - Washer, 13 x 30 x4 mm, 0.51 x 1.18 x 0.16 in. 300 HV, See section "Handle". | 2
Not Shown - '\l/|\_/|asr&¢|ar," 10.5x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV, See section 1
andle".

Comments for Page: Shock absorber repair kit

(L)OCAL REMARKS

A | For ground plate.

B | For handle.

C | For hook.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Service, repair and wear part kits Eccentric element repair kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online LG 400 Husqgvarna_Orange

ltem Part No. Name Qty L
1 594196801 Eccentric element repair kit 1
- 594547401 Sealing ring 1
- 594546901 Ball bearing 4
Not Shown - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV, See section 16
"Eccentric element".
Not Shown - Screw, M6 x 20 mm 8.8 A2K, See section "Eccentric element". 16
Not Shown - Copper washer, 16.7 x 24 x 1.5 mm, 0.66 x 0.94 x 0.06 in. TYPE A, M16, See | 1
section "Eccentric element".
- 595189401 Retaining ring 1
- 594552101 Packing 1
- 594547601 Ball bearing 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Service, repair and wear part kits Forward and reverse piston repair kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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ltem Part No. Name Qty L

1 594196601 Forward and reverse piston repair kit 1

- 594332201 Sealing ring 1
- 594183001 Piston rod 1
- 594266401 Retaining ring 1
- 594647501 Ball bearing 1
- 594265601 Retaining ring 1
- 594647601 Thrust ball bearing 1
- 594647701 Spring washer 1
- 594642901 Hydraulic cylinder 1
- 595062601 Spring pin 1
Not Shown - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV, See section 4

"Eccentric element".

Not Shown - Screw, M6 x 20 mm 8.8 A2K, See section "Eccentric element". 4

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Service, repair and wear part kits Compaction indicator kit

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online

LG 400 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 595526601 Compaction indicator kit 1

Not Shown - Compaction indicator 1 A

Not Shown - Compaction indicator display 1

Not Shown - Wiring harness 1

Not Shown - Screw, M6 x 40 mm 8.8 A2K 4

Not Shown - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 4

Not Shown - Pipe clamp 1

Not Shown - Pipe clamp 3

Not Shown - Pipe clamp 3

Not Shown - Nut, M5 A2K 4

Not Shown - Screw, M5 x 14 A2-70 4

Not Shown - Sealing compound 1

Not Shown - Lock fluid 1

Not Shown - Cable tie 8

Comments for Page: Compaction indicator kit

(L)OCAL REMARKS

A | Mounted on the eccentric element

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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LG 400 Husqgvarna_Orange

Refurbishment kits 595389901 GoldKit LG 400 Honda

1 595389901 Gold Kit LG 400 Honda

Ground Plate -Ec:n:entric—Ham:IIingr System LG 400 Honda
2 Shock absorber repair kit 1
3 Eccentric Element Repair Kit 1
4 Forward and reverse piston repair kit 1
= Eccentric System Pulley !
& Hydraulic hose 1
7 Hydraulic hose 1
g Hydraulic hose 1
g Hydraulic hose 1
10 Front hood 1
11 Rear Hood 1
12 Screw 14

Cover
13 Washer 14
14 Latch, complete 2
15 Screw B
16 V-belt cover 1
17 Washer 1
18 Screw 1
19 Rubber protection 1
20 Belt Guard Ball loint 1
21 Washer 1
22 Mut 1
23 Bolt 4
24 Washer 5
25 Lever 1
26 Bolt 7
27 Rubber cover 1
28 Rubber cover 1
29 Lever 1
30 Handle Sy=stem Housing !
31 Lever housing 1
32 Measuring nipple 1
33 Measuring nipple 1
34 Screw 2
35 Washer 2
36 Fin 1
57 Labeling Label Kit LG 400 Honda 1
Engine

38 Service Kit One Year Semvice Kit Honda 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Item Part No. Name Qty L

1 595389901 Gold Kit LG 400 Honda 1
- -- Ground Plate -Eccentric-Handling System LG 400 Honda 1
2 - Shock absorber repair kit 1
3 - Eccentric Element Repair Kit 1
4 - Forward and reverse piston repair kit 1
5 - Pulley 1
6 - Hydraulic hose 1
7 - Hydraulic hose 1
8 - Hydraulic hose 1
9 - Hydraulic hose 1
- - Cosmetic Kit LG 400 Honda 1
10 - Front hood 1
11 - Rear Hood 1

12 - Screw 14

13 - Washer 14
14 - Latch, complete 2
15 - Screw 8
16 - V-belt cover 1
17 - Washer 1
18 - Screw 1
19 - Rubber protection 1
20 - Ball Joint 1
21 - Washer 1
22 - Nut 1
23 - Bolt 4
24 - Washer 5
25 - Lever 1
26 - Bolt 7
27 - Rubber cover 1
28 - Rubber cover 1
29 - Lever 1
30 - Housing 1
31 - Lever housing 1
32 - Measuring nipple 1
33 - Measuring nipple 1
34 - Screw 2
35 - Washer 2
36 - Pin 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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ltem Part No. Name Qty L
37 - Label Kit LG 400 Honda 1
- -- Engine 1
38 - One Year Service Kit Honda 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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This page intentionally left blank

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Refurbishment kits 595389801 SilverKit LG 400 Honda

1 595389801 Silver Kit Silver Kit LG 400 Honda
Ground Plate and Eccentric System
2 Shock absorber repair kit 1
3 Eccentric Element Repair Kit 1
4 Forward and reverse piston repair kit 1
> Eccentric System Pulley 1
6 Hydraulic hose 1
7 Hydraulic hose 1
8 Hydraulic hose 1
9 Hydraulic hose 1
Engine
10 Service Kit One Year Service Kit Honda 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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LG 400 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 595389801 Silver Kit LG 400 Honda 1
- -- Ground Plate -Eccentric-Handling System LG 400 Honda 1
2 - Shock absorber repair kit 1
3 - Eccentric Element Repair Kit 1
4 - Forward and reverse piston repair kit 1
5 - Pulley 1
6 - Hydraulic hose 1
7 - Hydraulic hose 1
8 - Hydraulic hose 1
9 - Hydraulic hose 1
- -- Engine 1
10 - One Year Service Kit Honda 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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LG 400 Husqgvarna_Orange

Refurbishment kits 595387401 CosmeticKit LG 400 Honda

1 595387401 Cosmetic Kit LG 400 Honda

2 Front hood 1
3 Rear Hood 1
L Screw 14

Cover

5 Washer 14
6 Latch, complete 2
7 Screw 8
8 V-belt cover 1
9 Washer 1
10 Screw 1
11 Rubber protection 1
12 Belt Guard Ball Joint 1
13 Washer 1
14 Nut 1
15 Bolt 4
16 Washer 5
17 Lever 1
18 Bolt 7
19 Rubber cover 1
20 Rubber cover 1
21 Lever 1
22 Handle System Housing 1
23 Lever housing 1
24 Measuring nipple 1
25 Measuring nipple 1
26 Screw 2
27 Washer 2
28 Pin 1
29 Labeling Label Kit LG 400 Honda 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L

1 595387401 Cosmetic Kit LG 400 Honda 1
2 - Front hood 1
3 - Rear Hood 1
4 - Screw 14
5 - Washer 14
6 - Latch, complete 2
7 - Screw 8
8 - V-belt cover 1
9 - Washer 1
10 - Screw 1
11 - Rubber protection 1
12 - Ball Joint 1
13 - Washer 1
14 - Nut 1
15 - Bolt 4
16 - Washer 5
17 - Lever 1
18 - Bolt 7
19 - Rubber cover 1
20 - Rubber cover 1
21 - Lever 1
22 - Housing 1
23 - Lever housing 1
24 - Measuring nipple 1
25 - Measuring nipple 1
26 - Screw 2
27 - Washer 2
28 - Pin 1
29 - Label Kit LG 400 Honda 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Refurbishment kits 595390101 GoldKit LG 400 Lombardini EPA

1 595390101 Gold Kit LG 400 Honda
Ground Plate -Ec:n:entric—Ham:IIingr System LG 400 Honda
2 Shock absorber repair kit 1
3 Eccentric Element Repair Kit 1
4 Forward and reverse piston repair kit 1
2 Eccentric System Pulley !
& Clutch 1
7 Hydraulic hose 1
8 Hydraulic hose 1
9 Hydraulic hose 1
Cosmetic Kit LG 400 Lombardini
11 Front hood 1
12 Rear Hood 1
13 Screw 14
14 Cover Washer 14
15 Latch, complete 2
16 Screw B
17 V-belt cover 1
18 Washer 1
19 Screw 1
20 Rubber protection 1
21 Belt Guard Ball loint 1
22 Washer 1
23 Mut 1
24 Bolt 4
25 Washer 5
26 Lever 1
27 Bolt 7
28 Rubber cover 1
29 Rubber cover 1
30 Lever 1
21 Handle System Housing !
32 Lever housing 1
33 Measuring nipple 1
34 Measuring nipple 1
35 Screw 2
36 Washer 2
37 Fin 1
5B Labeling Label Kit LG 400Lombardini 1
Engine
39 service Kit One Year Service Kit Lombardini 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Item Part No. Name Qty L

1 595390101 Gold Kit LG 400 Lombardini EPA, 1
- - Ground Plate -Eccentric-Handling System LG 400 Lombardini 1
2 - Shock absorber repair kit 1
3 - Eccentric Element Repair Kit 1
4 - Forward and reverse piston repair kit 1
5 - Pulley 1
6 - Clutch 1
7 - Hydraulic hose 1
8 - Hydraulic hose 1
9 - Hydraulic hose 1
10 - Hydraulic hose 1
- - Cosmetic Kit LG 400 Lombardini 1
11 - Front hood 1
12 - Rear Hood 1

13 - Screw 14

14 - Washer 14
15 - Latch, complete 2
16 - Screw 8
17 - V-belt cover 1
18 - Washer 1
19 - Screw 1
20 - Rubber protection 1
21 - Ball Joint 1
22 - Washer 1
23 - Nut 1
24 - Bolt 4
25 - Washer 5
26 - Lever 1
27 - Bolt 7
28 - Rubber cover 1
29 - Rubber cover 1
30 - Lever 1
31 - Housing 1
32 - Lever housing 1
33 - Measuring nipple 1
34 - Measuring nipple 1
35 - Screw 2
36 - Washer 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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ltem Part No. Name Qty L
37 - Pin 1
38 - Label Kit LG 400Lombardini 1
- -- Engine 1
39 - One Year Service Kit Lombardini 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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This page intentionally left blank

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Refurbishment kits 595390001SilverKit LG 400 Lombardini EPA

1 595390001 Silver Kit LG 400 Lombardini EPA,
Ground Plate -Eccentric-Handling System LG 400 Lombardini

Shock absorber repair kit 1

Eccentric Element Repair Kit

Forward and reverse piston repair kit

Pulley
Eccentric System Clutch

Hydraulic hose

Hydraulic hose

LN ||| W]~N

Hydraulic hose

N T I T

[RY
o

Hydraulic hose

Engine

=
=

Service Kit One Year Service Kit Lombardini 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
33



Parts Online

LG 400 Husqgvarna_Orange

Iltem Part No. Name Qty L

1 595390001 Silver Kit LG 400 Lombardini EPA, 1
Not Shown - Ground Plate -Eccentric-Handling System LG 400 Lombardini 1
2 - Shock absorber repair kit 1
3 - Eccentric Element Repair Kit 1
4 - Forward and reverse piston repair kit 1
5 - Pulley 1
6 - Clutch 1
7 - Hydraulic hose 1
8 - Hydraulic hose 1
9 - Hydraulic hose 1
10 - Hydraulic hose 1
- -- Engine 1
11 - One Year Service Kit Lombardini 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Refurbishment kits 595387301 CosmeticKit LG 400 Lombardini EPA

1 595387301 Cosmetic Kit LG 400 Lombardini EPA,

2 Front hood

3 Rear Hood

4 Screw 14

Cover

5 Washer 14
6 Latch, complete 2
7 Screw 8
8 V-belt cover 1
9 Washer 1
10 Screw 1
11 Rubber protection 1
12 Belt Guard Ball Joint 1
13 Washer 1
14 Nut 1
15 Bolt 4
16 Washer 5
17 Lever 1
18 Bolt 7
19 Rubber cover 1
20 Rubber cover 1
21 Lever 1
22 Handle System Housing 1
23 Lever housing 1
24 Measuring nipple 1
25 Measuring nipple 1
26 Screw 2
27 Washer 2
28 Pin 1
29 Labeling Label Kit LG 400Lombardini 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L

1 595387301 Cosmetic Kit LG 400 Lombardini 1
2 - Front hood 1
3 - Rear Hood 1
4 - Screw 14
5 - Washer 14
6 - Latch, complete 2
7 - Screw 8
8 - V-belt cover 1
9 - Washer 1
10 - Screw 1
11 - Rubber protection 1
12 - Ball Joint 1
13 - Washer 1
14 - Nut 1
15 - Bolt 4
16 - Washer 5
17 - Lever 1
18 - Bolt 7
19 - Rubber cover 1
20 - Rubber cover 1
21 - Lever 1
22 - Housing 1
23 - Lever housing 1
24 - Measuring nipple 1
25 - Measuring nipple 1
26 - Screw 2
27 - Washer 2
28 - Pin 1
29 - Label Kit LG 400Lombardini 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Frame and hoods

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L
1 594142601 Protective frame 1
2 594446801 Hinge 2
3 - Screw, M6 x 16 mm A2-70 8
4 594957801 Front hood 1
5 - Washer, 6 x 18 x 2 mm, 0.24 x 0.71 x 0.08 in. 300 HV 12
6 - Screw, M8 x 50 mm 12.9 UNBRAKO® U-130 12
7 594192001 Latch 2
8 594957901 Rear cover 1
9 - Screw, M4 x 16 mm 8.8 A2K 8
10 - Washer, 0.17 x 0.31 x 0.8 mm, 0.47 x 0.87 x 0.03 in. 300 HV 4
11 - Nut, M4 1ISO7040 4
12 594191601 Lock plate 2
13 594838401 Screw, M12 x 45 mm 12.9 GEOMET® 1
14 - Washer, 13 x 30 x 4 mm, 0.51 x 1.18 x 0.16 in. 300 HV 8
15 - Nut, M12 4
16 - Screw, M5 x 10 mm 8.8 A2K 4
17 - Washer, 5.3 x 10 x 1 mm, 0.21 x 0.39 x 0.04 in. 300 HV 4
18 594490901 Bracket 1
19 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 2
20 - Screw, M8 x 16 mm 8.8 A2K 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Engine plate

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L
1 595119301 Engine plate 1
2 - Washer, 17 x 30 x 3 mm, 0.70 x 1.18 x 0.12 in. 300 HV 8
3 595070501 Screw, M16 x 75 mm 10.9 GEOMET® 2
4 595059701 Nut, M16 A3K 2
5 - Nut, M16 A3K 4
6 594324001 Rubber block 1
7 594147401 Bracket 1
8 - Screw, M8 x 55 mm 8.8 A2K 3
9 594455201 Hose holder 1
10 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 1
11 594143001 Strap 2
12 - Washer, 13 x 36 x 6 mm, 0.51 x 1.42 x 0.24 in. 300 HV 4
13 - Screw, M8 x 20 mm 8.8 A2K 2
14 595055301 Hex. screw 1
15 - Washer, 13 x 24 x 2 mm, 0.51 x 0.98 x 0.08 in. 300 HV 1
16 - Nut, M12 A3K 1
17 - Screw, M12 x 35 mm 8.8 A3K 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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ltem Part No. Name Qty L

1 594646601 Ground plate 1

2 594323201 Shock absorber 4

3 - Washer, 17 x 30 x 3 mm, 0.70 x 1.18 x 0.12 in. 300 HV 4

4 - Nut, M16 A3K 4

5 594164401 Belt guard 1

6 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 5

7 - Screw, M8 x 20 mm 8.8 A2K 5

8 595067901 Plain washer 13x24x4 mm 10

9 594836901 Screw, M10 x 40 mm 12.9 GEOMET® 10 A
10 595047801 Washer, 16.7x24x1.5 mm Type A M16 1

11 595048301 Plug, M16 1

12 594753001 Bracket 1

13 594164501 Bellow 1

Comments for Page: Ground plate and eccentric element installation

A | GEOMET is a registered trademark of Nof Metal Coatings North America Inc.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Eccentric element

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Item Part No. Name Qty L
1 - Eccentric housing 1
2 594435001 Cover 1
3 594430601 Shaft, compl 1
4 594265901 Retaining ring 4
5 594547401 Sealing ring 1
6 594435101 Cover 1
7 594492201 Eccentric weight 4
8 594547201 Screw, M12x45 8
9 594432001 Gear 1
10 595144501 Retaining ring for shaft 2
11 594546901 Ball bearing 4
12 594547001 Key 1
13 594429601 Pulley 1
14 594321601 Washer 1
15 595055201 Screw, M10x20 mm 8.8 A3K 1
16 595186801 Washer 6,4x12x1,5 16
17 595055001 Screw, M6x20 mm 8.8 A2K 16
18 594644201 Eccentric shaft 1
19 594322201 Pin 1
20 594644701 Reverser 1
21 594323001 Key 1
22 594547601 Ball bearing 2
23 595189401 Retaining ring 1
24 594322801 Stop 1
25 594322901 Screw 1
26 594547801 Spring 1
27 594435201 Cover 1
28 595047801 Washer, 16.7x24x1.5 mm Type A M16 1
29 595048301 Plug, M16 1
30 594642901 Hydraulic cylinder 1
31 594332201 Sealing ring 1
32 594183001 Piston rod 1
33 594643001 Piston 1
34 595062601 Spring pin 1
35 594266401 Retaining ring 1
36 594647501 Ball bearing 1
37 594265601 Retaining ring 1
38 594647601 Thrust ball bearing 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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ltem Part No. Name Qty L
39 594647701 Spring washer 1
40 594643401 Piston 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Engine installation, Honda
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Iltem Part No. Name Qty L
1 - Screw, M6 x 25 mm 8.8 A2K 2
2 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 3
3 594331001 Ryw-clips 2
4 - Screw, M4 x 10 A2K 6
5 594491701 Exhaust pipe 1
6 - Screw, M10 x 40 mm 8.8 A3K 4
7 - Steel plain washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV 4
8 595177901 Engine, Honda GX390 UTI SWA4 SD 1 A
9 595188701 Clamp 2
10 595503201 Belt guard, inner 1 B
11 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 4
12 - Screw, M8 x 20 mm 8.8 A2K 4
13 595213001 Spacer 1
14 595193901 Washer 1
15 - Screw, M8 x 30 mm 1
16 594958901 V-belt cover 1
17 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 4
18 - Screw, M8 x 20 mm 8.8 A2K 4
19 - Washer, 8.4 x 25 x 2 mm, 0.33 x 0.99 x 0.08 in. 300 HV 1
20 594535001 Screw, M8 x 25 mm A2-70 1
21 594491101 Rubber protection 1
22 594527101 Ball joint, M6 DIN 71803 1
23 - Nut, M8 A2K 1
24 - Nut, M6 A2K 1
25 594651301 V-belt 2
26 - Screw, M12 x 70 mm 8.8 A3K 1
27 - Washer, 13 x 30 x 4 mm, 0.51 x 1.18 x 0.16 in. 300 HV 1
28 595177701 Holder 1
29 594522901 Connector 1
30 595186001 Connector 1
31 595454601 Hose clamp, 11-18 x 9 mm, 0.43 -0.71 x 0.35 in. 2
32 594147801 Hose 1
33 594147301 Plug 1

Comments for Page: Engine installation, Honda

(L)OCAL REMARKS

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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A | Honda GX390 UTI SWA4 SD

B | Inner

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Engine installation, Lombardini
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Iltem Part No. Name Qty L
1 595188601 Clamp 1
2 - Screw, M8 x 16 mm 8.8 A2K 1
3 595452501 Plug 1
4 595178101 Hydraulic hose 1
5 595188001 Elbow 1
6 - Screw, M10 x 40 mm 8.8 A3K 4
7 - Steel plain washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV 4
8 595503401 Engine, complete Lombardini 15LD440 1 A
9 594492301 Engine, complete Lombardini 15LD440 1 B
10 594368601 Key 1
11 595212901 Belt Guard 1
12 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 6
13 - Screw, M8 x 20 mm 8.8 A2K 6
14 595465101 Spacer 1
15 594858801 Washer 10.5 x 34 x 4 mm GEOMET® 1
16 595466701 Screw 1
17 594958901 V-belt cover 1
18 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 5
19 - Screw, M8 x 20 mm 8.8 A2K 4
20 - Washer, 8.4 x 25 x 2 mm, 0.33 x 0.99 x 0.08 in. 300 HV 1
21 - Screw, M8 X 25 mm A2-70 1
22 594491101 Rubber protection 1
23 594527101 Ball joint, M6 DIN 71803 1
24 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 1
25 - Nut, M8 A2K 1
26 - Nut, M6 A2K 1
27 594332901 V-belt 2
28 - Screw, M12 x 70 mm 8.8 A3K 1
29 - Washer, 13 x 30 x 4 mm, 0.51 x 1.18 x 0.16 in. 300 HV 1
30 595177701 Holder 1
31 595375901 Spacer 1
32 595350001 Hex sock. screw 4

Comments for Page: Engine installation, Lombardini

GEOMET is a registered trademark of Nof Metal Coatings North America Inc.
(L)OCAL REMARKS

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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A | Lombardini 15LD440

B | Lombardini 15LD440, Only for US-market

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Engine, Lombardini 15 LD440, Non EPA version
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Iltem Part No. Name Qty L

1 595503401 Engine, complete Lombardini 15LD440 1

2 594211801 Start box, complete 1 A
3 - Startbox 1
4 594202001 Igniton switch, complete 1

5 - Ignition switch 1 B

6 - Key 1 B

7 594214001 Start box, complete 1 C
8 - Startbox 1
9 594191401 Igniton switch, complete 1

10 - Ignition switch 1 B

11 - Key 1 B
12 - Engine part 1
13 594197801 Starter motor 1
14 594197401 Air filter complete 1
15 594197701 Gasket cover 1
16 594197301 Fuel filter cartridge 1
17 Gasket 1
18 594197501 Oil filter internal 1
19 - Rope 1

20 594176301 Wire harness 1 A

Comments for Page: Engine, Lombardini 15 LD440, Non EPA version

A]| Old version, valid up to s/n: BGF041732

B|| Not sold seperatly

C|| New version, valid from s/n: BGF041733

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Engine, Lombardini 15 LD440, EPA version

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L
1 594492301 Engine, complete Lombardini 15LD440 A, D
2 594211801 Start box, complete A
3 - Startbox
4 594202001 Igniton switch, complete
5 - Ignition switch B
6 - Key B
7 594214001 Start box, complete C
8 - Startbox
9 594191401 Igniton switch, complete
10 - Igniton witch B
11 - Key B
12 - Engine
13 594197801 Starter motor
14 594197401 Air filter complete
15 594197701 Gasket cover
16 594197301 Fuel filter cartridge
17 Gasket
18 594197501 Oil filter internal
19 - Rope
20 594176301 Wire harness A
21 595132501 Wiring harnesss C

Comments for Page: Engine, Lombardini 15 LD440, EPA version

A]| Old version, valid up to s/n: BGF041732

B|| Not sold seperatly

C|| New version, valid from s/n: BGF041733

D|| Only for US-market

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Centrifugal clutch, Honda

1
2[3]4]5]6]7]8]9N1011112}13

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L
1 594645701 Centrifugal clutch, cpl 1
2 594657901 V-belt pulley 1
3 594607601 Ball bearing 2
4 595193001 Retaining ring 1
5 594557501 Retaining ring 1
6 595193101 Shim 2
7 595505201 Hub 1
8 594607801 Weight 2
9 594295501 Lining 2
10 594657701 Spring 4
11 594607901 Cover 2
12 594608001 Retaining ring 2
13 595193201 Shim 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Centrifugal clutch, Lombardini

1
2[3]4]5]6]7]8[9f1al1112[13

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
61



Parts Online LG 400 Husqgvarna_Orange

Iltem Part No. Name Qty L
1 594645601 Centrifugal clutch, cpl 1
2 594657901 V-belt pulley 1
3 594607601 Ball bearing 2
4 595193001 Retaining ring 1
5 594557501 Retaining ring 1
6 595193101 Shim 2
7 594657801 Hub 1
8 594607801 Weight 2
9 594295501 Lining 2
10 594657701 Spring 4
11 594607901 Cover 2
12 594608001 Retaining ring 2
13 595193201 Shim 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Belt tightner

3
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Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L
- 595465001 Belt tightner 1
1 594440101 V-belt pulley 1
2 594259101 Ball bearing 2
3 595046101 Retaining ring 2
4 594491001 Shaft 1
5 595045501 Retaining ring for shaft 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Hydraulic system
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Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Item Part No. Name Qty L

1 594426301 Hydraulic oil tank, complete 1

2 -- Tank 1
3 594445501 Air filter 1

4 594445401 Holder 1

5 - Screw, K50 x 12 mm Type KX-PT 2

6 594443101 Cover with oil dipstick 1

7 - Screw, M8 x 25 mm 8.8 A2K 1

8 595047301 O-ring 1

9 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 1

10 595054401 Screw M10x30 4

11 - Washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV 4

12 595052101 Reducer 1

13 - Washer, 13.3 x 18.9 x 1.5 mm, 0.52 x 0.74 x 0.06 in. Copper 1

14 594453901 Hose coupling 1

15 595160701 Hose clamp 1

16 594453301 Hose coupling 1

17 595454701 Hose clamp 1

18 594430801 Hydraulic hose 1

19 - Screw, M6 x 20 mm 8.8 A2K 2

20 594324301 Cover 1

21 594455301 Hydraulic pump 1

22 594523701 Elbow 1

23 595063301 Elbow connector 45 1 A

24 594548901 Sleeve 1

25 594614001 Hydraulic hose 1 B

26 594487601 Hydraulic hose 1 Cc

27 594614101 Hydraulic hose 1 D

28 595063301 Elbow connector 45 1 E

29 594518601 Connector 3 F

30 - Nut, M6 x 1 mm A2K 2

31 594333201 Valve 1
32 594580901 Lever housing 1 |
33 594565001 Rubber cover 1 G
34 594209001 Screw 2 H
35 594209101 Washer 4 H
36 594208701 Pin 1 H
37 594208601 Housing 1 J
38 594208901 Rubber cover 1 H

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L

39 594208801 Lever 1 H
40 - Valve body 1
41 594581901 Measuring nipple 1 G
42 594209601 Measuring nipple 1 H

43 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 2

44 - Screw, M6 x 50 mm 8.8 A2K 2

45 594642601 Control lever 1

46 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 5

47 - Screw, M8 x 25 mm 8.8 A2K 1

48 - Screw, M8 x 50 mm 8.8 A2K 4

49 - Lock nut, M8 2

50 594324001 Rubber block 2

51 594147401 Bracket 2

Comments for Page: Hydraulic system

(L)OCAL REMARKS

A|45°

B | Connected to port "A"

C | Connected to port "T"

D | Connected to port "P"

E | 45°

F | 90°, O-ring

G | Old version

H | New version. For valve, complete marked with "Caproni".

I | GKN - previous supplier

J | Caproni - Current supplier

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Battery installation

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L
1 594489301 Holder 1
2 594489201 Bracket 1
3 594489001 Insulation 1
4 - Washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV 1
5 - Screw, M10 x 30 mm 8.8 A3K 1
6 594433501 Battery 1
7 - Washer, 8.4 x 16 x 3 mm, 0.33 x 0.63 x 0.12 in. 300 HV 4
8 - Screw, M8 x 20 mm 8.8 A2K 4
9 594489401 Rubber cloth 1
10 595184901 Battery cable 1 A
11 594837001 Battry cable 1 B
12 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 1
13 - Screw, M8 x 16 mm 8.8 A2K 1
14 - Nut, M8 A2K 1
15 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 2
16 595469601 Pipe clamp 1
17 - Screw, M6 x 16 mm 8.8 A2K 1

Comments for Page: Battery installation

(L)OCAL REMARKS

A | Connected to negative terminal of battery

B | Connected to positive terminal of battery

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Compaction indicator

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L
1 594648401 Cable harness 1
2 594648301 Wiring harness 1
3 - Screw, M6 x 40 mm 8.8 A2K 4
4 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 4
5 - Nut, M5 A2K 4
6 - Screw, M5 x 14 A2-70 4
7 594176701 Display unit 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

72




Parts Online LG 400 Husqgvarna_Orange

Spare parts list Handle

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L

1 594142901 Handle 1
2 594147501 Shock absorber 4
3 - Steel plain washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV 10
4 - Screw, M10 x 14 mm 8.8 A3K 8
5 595119401 Bracket 1
6 594527201 Shock absorber 1
7 - Washer, 17 x 30 x 3 mm, 0.70 x 1.18 x 0.12 in. 300 HV 2
8 595059701 Nut, M16 A3K 2
9 594492401 Stud 1
10 594527201 Shock absorber 1
11 595178001 Cover 1
12 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 12
13 - Screw, M8 x 16 mm 8.8 A2K 12
14 - Nut, M10 A3K 1
15 594462701 Shock absorber 1
16 594434101 Hook 1
17 - Screw, M10 x 20 mm 8.8 A3K 1
18 595033201 Hex. head screw 1
19 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 1
20 595188701 Clamp 1
21 594647101 Cover 1
22 - Screw, M5 x 14 A2-70 4
23 - Nut, M5 A2K 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Throttle control, Honda
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Iltem Part No. Name Qty L

1 594646201 Throttle control, complete 1

2 594490701 Throttle handle 1

3 594646301 Control cable 1
4 - Screw, M5 x 30 mm A2-70 4
5 594645101 Throttle control bracket 1
6 - Screw, M6 x 16 mm 8.8 A2K 1
7 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 1
8 - Nut, M6 x 1 mm A2K 1
9 594646901 Holder 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Throttle control, Lombardini, Non EPA

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L

1 594646401 Throttle control 1

2 594490701 Throttle handle 1

3 594651401 Control cable 1
4 - Screw, M5 x 30 mm A2-70 4
5 594645101 Throttle control bracket 1
6 - Screw, M6 x 16 mm 8.8 A2K 1
7 - Nut, M6 x 1 mm A2K 2
8 594331201 Nipple 2
9 594646501 Nipple 1
10 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Throttle control, Lombardini, EPA version

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L

1(2-3) 594175701 Throttle control, complete 1 A

2 - Handle 1

3 594210001 Throttle cable 1
4 - Screw, M5 x 30 mm A2-70 4
5 594331201 Nipple 2
6 594646501 Nipple 1
7 595188701 Clamp 2
8 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x .006 in. 1
9 595033201 Hex. head screw 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Labels
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Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L

1 595375401 Product label 1 A
2 595375301 Product label 1 B
4 594353901 Label, engine speed 1 D
5 594337101 Label, use ear protectors 1 E
6 594535301 Safety label, read instruction manual 1 =
7 - Data plate (Not available separately) 1

8 595065701 Safety label, rotating V-belts 1 G
9 594515901 Noise level label 1

10 594353801 Label, direction 2 H
11 - Drive screw 4

12 594536401 Safety label, crush zone 1 |
13 595049701 Label, hydraulic oil level 1 J
14 594517801 Safety label, lock handle 1 K
15 595051201 Label lifting point 2 L
16 595071001 Decal "FUEL" 1 M
17 595172901 Label, petrol fuel 1 N
18 595376101 Decal model code LG400 1

19 595376201 Decal model code LG400 1

Comments for Page: Labels

(L)OCAL REMARKS

A | "Atlas Copco"

B | "Atlas Copco"
C|"LG 400"

D | Engine speed

E | Ear protection

F | Read the Safety and operating instructions
G | Rotating V-belts
H | Direction

|| Crush zone

J | Hydraulic oil level
K | Lock handle

L | Lifting point

M | Diesel fuel

N | Petrol fuel

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

82




Parts Online LG 400 Husqgvarna_Orange

Engine Recoil starter
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Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L
1 595359201 Starter assy., recoil *nh1* 1
2 595359301 Case comp., recoil starter *nh1 * 1
3 595359101 Pulley, recoil starter 1
4 595190701 Ratchet 2
5 595190801 Spring 1
6 595190901 Spring 1
7 595191001 Spring 2
8 595191101 Guide 1
9 595359401 Grip, reinforcement 1
10 595378101 Rope, recoil starter 1
11 595191301 Adjustment screw 1
12 595378201 Bolt, flange, 6x10 3
13 595378301 Grip, starter (coo) (for u.s.a.) 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Engine Fan cover

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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ltem Part No. Name Qty L
1 595359501 Switch assy., engine stop 1
2 595359601 Screw, tapping, 3x6 (po) 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Engine Carburetor

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L
1 595359701 Carburetor assy. 1
2 595377601 Insulator, carburetor 1
3 595191401 Spacer 1
4 595359801 Packing, carburetor 1
5 595359901 Packing, insulator 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Engine Air cleaner

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L
1 595359001 Element, air cleaner (dual) 1
2 595358901 Outer filter 1
3 595360001 Cover, air cleaner case 1
4 595049401 Grommet 1
5 595377701 Nose, silencer 1
6 595377801 Collar, air cleaner 2
7 595130501 Collar b, air cleaner 1
8 595130601 Elbow comp., air cleaner 1
9 595470801 Gasket 1
10 595130701 Bolt-washer, 6x22 1
11 595360101 Nut, air cleaner cover 1
12 595049301 Nut 1
13 595130801 Nut, flange, 6mm 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Engine Muffler

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L
1 595130901 Muffler comp. 1
2 595360601 Protector comp., muffler (100db) 1
3 595131201 Muffler gasket 1
4 595519701 Arrester comp., spark 1
5 595378201 Bolt, flange, 6x10 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Engine Fuel tank

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L
1 595360201 Tank comp., fuel *nh31* 1
2 595360301 Cap comp., fuel filler 1
3 595360401 Cap comp., fuel filler 1
4 595360501 Packing, fuel filler cap (39x62x3) (radi 1
5 595378501 Tank comp., fuel *nh1* 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Engine Cylinder head

E-15
E-151
E-15-2
E15.7

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Iltem Part No. Name Qty L
1 595131301 Valve cover 1
2 594760301 Gasket 1
3 595378701 Bolt, head cover 1
4 595378801 Washer comp., head cover 1
5 594198001 Plug, spark (bpr5es) (ngk) 1
6 595378901 Plug, spark (w16epr-u) (denso) 1
7 595379001 Plug, spark (bpr5es) (ngk) 1
8 594204001 Plug, spark (bpr6es) (ngk) 1
9 595378601 Cover, cylinder head 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online

Engine Cylinder barrel

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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ltem Part No. Name Qty L
1 595382001 Oil plug 2
2 594760601 Oil plug gasket 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Engine Crankcase cover

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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ltem Part No. Name Qty L
1 595379101 Cap assy., oil filler (black) 1
2 595381901 Cap assy., oil filler 1
3 595374201 Oil dipstick gasket 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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